LR 2477

VIRV TETR—
Rack Mount Adapter

H R RS
INSTRUCTION MANUAL

)-8 —BFHARH
LEADER ELECTRONICS CORP.



B& (TABLE OF CONTENTS)

HMAERLIZTHEALE=E =6 GENERAL SAFETY SUMMARY = = = = = =
1. %ﬂ1:t*§ Speciﬁcations -------------------------
_1 *E&g Description ...........................
2 XtICHEFE  Applicable Models = = + = =« = &« « & v v 0 0 0 0000 .

1
1
1-3 #2172 Mounting Dimensions = = = = = = = = = « « = « &« « « « &« .

2. *gmzpqg Contents = = = = = = = = = = = = * % % = = = = =+ = o+ o2 w2 ow o= w
3. %ﬂﬁﬁ’(ﬁ;‘f ...............................
3-1 Hy L) 71; L/li:lll.‘lilﬁl:l ..............................
3-2 %ﬂaﬁ—c ...............................
4. SYHDIYORTAIBEDTFEE » = = = = s s s s s h e
5. Assembly Procedure * = = * = = = * & = + & 4 s x4 s 4w a s aw e
5_1 Parts to Be Removed = * = = = = = = & = = = 2 & = = = =2 = = = = = &

5-2 Assembly Diagram = = * = = * = = = s+ & & &+ &+ & & 4 4 4w w4 x oo

6. Rack Mounting Precautions = = = = = = = = = = = =« = = ¢« « & w0 . . .



-— < —
MRZEzREICTERAWV-EL =8I
GENERAL SAFETY SUMMARY

TR R EOBEFRH L, HEHEOHIE - AmicxtT 2 falis KOG OBE - Bk L
WET HI2OD L DT, L FiOEEFEIELF- TCIHHEZE N,

Review the following safety precautions to avoid operator’'s injury and loss of life
and prevent damage and deterioration to this instrument. To avoid potential haz-
ards, use this product as specified.

Z4 AWARNING

B HAIULTICETHELEIE Warning Concerning Assembly

FLASLTORE, WDy VETITRETHBZNRHD £ 0OT, +oERE L THA
MTTREW,

Exercise caution during assembly to prevent injury, such as from the
edges of the metal plate.

B FRRJICETHIELSEIE Warning Concerning the Screws

R 13, MBS TRUSHEWIRE ORI M OR SO Z ] L TT SV, ffELso
AVERMFLUET ERBARBICHEL KT L, K E, &, Fie EoJRKR & 72
D\ij—‘O

Use screws of the specified type and length according to the assembly
diagrams. Using other screws may adversely affect the unit and can
cause fire, electric shock, malfunction, accidents, and so on.

B R2OHOMITF ML ICET 2EEE1E

Warnings Concerning the Screw Tightening Torque

R VFHDTICE D B3 RIDFEOATIF RV 7 IZHENHD TH S, #3590 & A
ALY, FHDBE D LMLV E A CHIEORIA & 720 £,

Fasten the screws according to the tightening torque of Table 1
regardless of the shape of the screw head. If the tightening torque is
too low, the screws may come loose. If it is too hight, it may lead to
breaks or elongation and can cause a malfunction.

IOV fhOfFT R
Nominal Diameter Tightening Torque (N« cm)
M2.5 41.2
M3 59.8
M4 147.0
M5 294.0
# 1 (Table 1)




1. BAH4H, Specifications

1-1 1= Description
LR 247 71IETA CKEEF#MTES) L1 94 0 F 7 v 72484 %
BT r54807 vy 7~ NTHXTHE—T19,

The LR 2477 is a rack mount adapter used to attach Leader s products
to a 19-inch EIA(Electronic Industries Association) standard rack.

1-2 xtiG#FfE Applicable Models
Lv 7700 , LV 7720

1-3 4\ #6~F%E Mounting Dimensions

1325 47 45 9.6 82.4 43 205 65 1
o, L
® ® ® ® ¢— 0 i{u:mm
] ®  (Unit:mm)
® \ 6—[IW
4-6x10_/p#(Oval) 9-M4_(R5AFL—NERLIE) |
(For installation such as a slide rail)
®
®
®
]
otojos}|| ™ g:l
oloofif| ™
ol
otos08
5
Oil () @EJ
IO C ﬂ:l
O: - - T © B -
g 8 o 2
0:08 8 NN ® © N
D:Djed ® Q[
nzn{
o:0f §
o:0] .
DEDI%Q
oS
otojos||
olonofj|| ™
ol
ototo8 =105
g =—
o
§ ol
o °
e @
o-6—|—
61l |5 = 40041
44
9—M4 (XFAFL—)VER1111/E)
(For installation such as a slide rail)
® —Vi
O VA .o ) R S
ll]. N
@ ) T T ® H T T@ ﬂ—;—-@
132.5 | 4«7 | 45 |J 824 | 43 _|205]| 65 P
2

B 1 (Figure 1)
2



2. fEHNZA Contents

LR 247 7T TSI TOWET, AL TRIZHEWIE L FLAT T TR,

The LR 2477 consists of the parts indicated below. Assemble the parts
correctly according to the assembly diagrams.

ARES & R M PASEY UBE! %%

(No.) (Item Name) (Material) (Finish) (Qty)

(V) |Zv7¥&F—+ & A6063 WA (Paint) 1
(Rack Support Right)

@ Ty rHR— & A6063 WA (Paint) 1
(Rack Support Left)

@ YaAr hFA (Joint A) SPCC 2=Ju  (Zinc plating) 2

@ YaA Y ;B (Joint B) SPCC a=Ju  (Zinc plating) 1

@ M3X10 N AVE /Iy oM (Steel) | =v/» (Nickel plating) 8
(Binding head Screw)

@ M3X8 /iy #i (Steel) |=y/¥ (Nickel plating) 8

(Flat head Screw)




3. MAITHE

3-1 MY LES
X 21296V, LV 770 0DMEORTEIDAL TS ZEN,

HALNN—%RS

(Eh28H)
b
b
« DAVERB (28H)
w RV SNER0ATACL
3-2 HAITH

SITITEVHHANL T TS 7ZE VY,

Zi %
For¥R—k £
FuIHR—p E
Vafrh A
Yafvh B
M3X10 NAVR/ARY
M3X8 M/hxY

(ol ool N B NGl e

@OELEOE




4. FYIIIU T HREBEDTER

T I RIRIIEEZT DA, Ty 7P R— N ROTHBROL T 7, M, A7 A4 RL—
NIRRT L, BRESRFICI D ERICEERN VIO ICEEL TR, (FRicw
SONMDHEETHATA RL—AZE#H LTy £7,)

M, ZNHEFEHL TOWRWEEOFERIZOZE L UEETEEZAVIRET,

HEAET 52T 4 RL—b (ZEAICH 1T ARMEH)

i A =T —
C203—16 AART*=274 P&t (Accuride)
C—203—16 e RSt (IDEAL)
NSR—203—16 | 2¥psklstt (NICCABI)

K AT RL—LEOAMITHAMAX 10, AR HEZHE TSV,

NAURINRD

(6T

AZ4RL—)L
(Trya—Av3=)

.5‘y’7${2&'\i

M ATARL— (TUZ—=RAN=) OF v 7 KE~OEEFEZ, THEHNTL7 v 7 off
HIZL - TRV £, THAT 27 v 7 OBE, AREELSHO L T THES
VN,

B4



5. Assembly Procedure

5-1 Parts to Be Removed
Remove parts and screws from the LV 7700 according to Figure 5.

Remove the feet
(4 locations)

Remove the side covers
(2 locations at the left
and right)

Remove the flat head screws(2 locations)
% Caution)
Remove only the screws from the side to be joined.

Figure 5

5-2 Assembly Diagram
Assemble according to Figure 6.

Item Name

M3X10 Binding head Screw

@LOEEEE

Rack Support Right 1

Rack Support Left 1

Joint A 2

Joint B 1 Figure 6
8
8

M3X8 Flat head Screw




6. Rack Mounting Precautions

When mounting to the rack, be sure to also use rack supports and
commercially sold parts such as L angles, column plates, slide rails, and fix
the product in place so that it is not affected by the installation condition.
(Several recommended slide rails are listed below. )

Leader will not be held responsible for accidents that occur when these
parts are not used.

Recommended slide rails (one on either side)

Product number Manufacturer
cC203—16 Accuride japan Co., Ltd. .“Accuride International Inc.
CcC—203—16 Settsu Metal Industrial Co. Ltd. (IDEAL)
NSR—203—16 Hoshino Trading Co., Ltd. (NICCABI)

X Prepare M4x10 binding head screws for fixing the slide rails.

Binding head Screw
(6 locations)

Slide rail
(Inner member)

Slide rail
(Outer member)

.Fixed to the rack

% The method for fixing the slide rail (outer member) to the rack varies
depending on the rack that you are using. For details, please read the
document such as manuals and specifications that come with the rack.

Figure 7

HilfE4EH B (Date) 2005.6.16 Ver®



	目次  ＴＡＢＬＥ ＯＦ ＣＯＮＴＥＮＴＳ

	製品を安全にご使用いただくために  
ＧＥＮＥＲＡＬ ＳＡＦＥＴＹ ＳＵＭＭＡＲＹ
	１．製品仕様   Ｓｐｅｃｉｆｉｃａｔｉｏｎｓ
	２．構成内容   Ｃｏｎｔｅｎｔｓ
	３．組み立て方法
	４．ラックマウントする場合のご注意
	５．Ａｓｓｅｍｂｌｙ Ｐｒｏｃｅｄｕｒｅ
	６．Ｒａｃｋ Ｍｏｕｎｔｉｎｇ Ｐｒｅｃａｕｔｉｏｎｓ

